

Preparaten	EE	Progestativa		introdunctie
Ministat	37.5 mcg	750 mcg lynesterol	22 tabletten	1976
Modicon	35 mcg	500 mcg Norethisteron	21 tabletten	1979
Neocon	35 mcg	1000 mcg Norethisteron	21 tabletten	1977
Cilest	35 mcg	250 mcg Norgestimaat	21 tabletten	1990
Yasmin	30 mcg	3 mgr Drospenon	21 tabletten	2001
Jaz 24+4	20 mcg	3 mgr Drospenon	24 tabletten + 4 placebo	2008
Lovette	20 mcg	100 mcg Levonogestrel	21 tabletten	2000
Microgynon 20	20 mcg	100 mcg Levonogestrel	21 tabletten	2005
Microgynon 30	30 mcg	150 mcg Levonogestrel	21 tabletten	1974
Microgynon 50	50 mcg	125 mcg Levonogestrel	21 tabletten	1974
Stediril 150/30	30 mcg	150 mcg Levonogestrel	21 tabletten	1974
Femodeen	30 mcg	75 mcg Gestodeen	21 tabletten	1989
Minulet	30 mcg	75 mcg Gestodeen	21 tabletten	1990
Cerazette	-	75 mcg Desogestrel	21 tabletten	2000
Mercilon	20 mcg	150 mcg Desogestrel	21 tabletten	1990
Marvelon	30 mcg	150 mcg Desogestrel	21 tabletten	1981
Diane 35	35 mcg	2 mg cyproteronacetaat	21 tabletten	1990
Ovidol	50 mcg 50 mcg	- 125 mcg desogestrel	7 dagen 15 dagen	
Trinovum	35 mcg 35 mcg 35 mcg	500 mcg noresthiteron 750 mcg noresthisteron 1000 mcg noresthisteron	7 dagen 7 dagen 7 dagen	
Trigynon Trinoldiol	30 mcg 40 mcg 30 mcg	50 mcg Levonogestrel 75 mcg Levonogestrel 125 mcg Levonogestrel	7 dagen 7 dagen 7 dagen	1978
Triodeen	30 mcg 40 mcg 30 mcg	50 mcg Gestodeen 75 mcg Gestodeen 125 mcg Gestodeen	7 dagen 7 dagen 7 dagen	1989
Nuvaring Evra	15 mcg 20 mcg	120 mcg etonogestrel 150 mcg norelgestromin	1 x 21 dagen 3 x 7 dagen	
Qlaira	E2V 3-2-1 mg	2-3 mg Dienogest	26+2	2008
Zoely	2,5 mg 17 β Estradiol	1,5 mg Nomogestrolacetaat	24+4	2012